
NAM DINH PEOPLE’S COMMITTE 

VINATEX INVESTMENT JOINT STOCK COMPANY 

 

 

 

 

 

 

 

ENVIRONMENTAL IMPACT ASSESSMENT  
OF PROJECT 

CONSTRUCTION CENTRALIZED 

WASTEWATER TREATMENT STATION IN 

BAO MINH INDUSTRIAL PARK, PHASE 1 - 

WITH CAPACITY OF 5000 M3/DAY 
 

LOCATION: VU BAN DISTRICT, NAM DINH PROVINCE 

 

 

 

 

 

 

 

 

 

 
 

 

 

 

 

 

 

 

 

 

 

NAM DINH, 11/2013 
 

P
ub

lic
 D

is
cl

os
ur

e 
A

ut
ho

riz
ed

P
ub

lic
 D

is
cl

os
ur

e 
A

ut
ho

riz
ed

P
ub

lic
 D

is
cl

os
ur

e 
A

ut
ho

riz
ed

P
ub

lic
 D

is
cl

os
ur

e 
A

ut
ho

riz
ed

P
ub

lic
 D

is
cl

os
ur

e 
A

ut
ho

riz
ed

P
ub

lic
 D

is
cl

os
ur

e 
A

ut
ho

riz
ed

P
ub
[...]
Among the wastewater from the plants in Bao Minh Industrial Park, textile 

dyeing wastewater effluent will be of special concern due to complex chemical 

composition as well as large expected proportion of wastewater flows. 

In particular, textile dyeing wastewater is divided into various stages with 

different components of waste water, high BOD and COD concentration as well as 

high color temperature. As there is a clear difference between the stages of the 

production process, it is necessary to split the waste stream within each production line 

in each pre-treatment site before WW is treated. 

 



Construction of Centralized Efluent Treatment Plan in Bao Minh Industrial Park, phase 1 – capacity of 5000 m3/day-night 

 

33 
 

 

Table 1-2. List of Businesses in Bao Minh Industrial Park - Phase 1 

No. Business name Business line Area 

(ha) 

1. Thien Nam Sunrise Textile Joint 

Stock Company 

Textile, dyeing 12.8195 

2. Sunrise Spinning Company Yarn spinning for textile 

industry 

7.52 

3. Nam Dinh Forest Products Joint 

Stock Company 

Production of furniture exports 7.5582 

4. Hoi An Contruction Company Services,  travel, hospitality 0.58 

5. Sumi Wiring Production of automotive 

electrical cables 

5.42 

 Sum  33,87 

Table 1-3. Textile wastewater components 

No Parameters Unit  Designed value  

1 pH - 8-12 

2 COD mg/l 700-900 

3 BOD5 COD 250-500 

4 Colour  Pt-Co 220-400 

5 SS mg/l 80-150 

6 N Total mg/l 5-15 

7 Fe mg/l 7-9 

8 Pb mg/l 0.5-1 

9 As mg/l 0.1-0.5 

10 Cd mg/l 0.01-0.5 

11 Coliform MPN/100ml ≥ 5000 

[Source: Actual data provide by Ningbo – China textile wastewater plan (one of primary 

investor in IP)  

Table 1-4. Textile wastewater components 

No Parameters Unit  Designed value  

1 pH - 3 – 8.5 

2 BOD mg/l 800 – 3,000 

3 COD mg/l 600 – 5,000 

4 SS mg/l 350 – 1,800 

5 Nitrogen mg/l 12 – 120 

6 Phosphorus  mg/l 2.5 – 6.5 

7 Grease mg/l 1 – 3.5 

8 Heavy metal mg/l 0.1 – 0.9 



Construction of Centralized Efluent Treatment Plan in Bao Minh Industrial Park, phase 1 – capacity of 5000 m3/day-night 

 

34 
 

9 Colour Pt - Co 200 – 1,000 

[Source: Nguyen Van Phuoc, Domestic and Industrial wastewater treatment by biological 

method, 2006] 

In Bao Minh Industrial Park, there are some secondary investors with different 

business lines such as Nam Dinh Forest Products Joint Stock Company trading in 

manufacture of furniture exports, Sumi Wiring trading in production of automotive 

electrical cables. Therefore, besides textile dyeing wastewater, wastewater inputs also 

include furniture wastewater with high color temperature, concentration of suspended 

solids and large persistent organic compounds. 

Table 1-5.  Wastewater components of Furniture manufacturing 

No Parameters Unit Concentration  

1 pH - 6 – 7.5 

2 BOD5 mg/l 600 – 900 

3 COD mg/l 500 – 1,200 

4 SS mg/l 500 – 1,300 

5 Nitrogen mg/l 4.5 – 15 

6 P total mg/l 1 – 3.5 

7 Heavy metals mg/l 0.1 - 0.5 

[Source: Nguyen Van Phuoc, Domestic and Industrial wastewater treatment by biological 

method, 2006] 

+ Domestic wastewater 

Domestic wastewater in the industrial zone mainly comes from workers with 

the average load of 120 – 150l per day per person. In phase 1, the covered area is 93 ha 

in the industrial zone with the estimated workers of 120 - 150 persons/ha, thus the 

number of workers in Bao Minh Industrial Park in Phase 1 is estimated at 12,000. 

Table 1-6. Forecast the pollution load in waste water of labors (estimated volume of 

12000 people) 

No Prameter Unit  
Volume calculated 

by WHO 
Total volume 

1 BOD g/person/day 45 - 54 540-648 

2 COD g/person/day 85 - 102  1020 - 1224 

3 TSS g/person/day 70-145 840 - 1740 

4 N-T g/person/day 6 - 12 72 - 224 

5 N- NH4
 g/person/day 3.6 – 7.2 43.2 – 86.4 

6 P-T g/person/day 0.6 – 4.5 7.2 - 54 

7 Total bacterial MPN/100ml 109 - 1010 - 

8 Coliform MPN/100ml 106 - 109 - 

9 Fecal 

Stemorela 
MPN/100ml 105- 109 

- 



Construction of Centralized Efluent Treatment Plan in Bao Minh Industrial Park, phase 1 – capacity of 5000 m3/day-night 

 

35 
 

No Prameter Unit  
Volume calculated 

by WHO 
Total volume 

10 Worm egg - 103  

11 Virus - 102 - 104  

(Source: WHO) 

(2). Influent profiles 

 The treated wastewater have to meet the national regulation QCVN 40: 

2011/BTNMT, Column A, Kq=1,1; Kf=1,0 in such parameters as pH, SS, BOD5, 

COD, DO, NH4
+, NO3

-, Fe, Pb, As, Hg, Cd, Coliform,… 

(3). Predicting the flow of wastewater to CETP 

Average flow: 208m3 / h 

Maximum flow: 312m3 / h 

Unable factor: K = 1.5 

(4). Assess the wastewater characteristics based on available standard 

To be sure that WW quality in each factory in Bao Minh IP  is not suitable for 

requirements for the discharge standards stipulated by QCVN 40:2011/BTNMT, 

column A, Kq = 1.1; Kf = 1.0.  

1.5.2.2. Characteristics of CETP 

(1). Description of  wastewater collection system, drainage system 

Wastewater collection system 

Domestic wastewater and industrial wastewater generated in the production 

process are collected by a separate pipe to the drainage system leading to the 

centralized wastewater processing which follows the wastewater treatment standards 

QCVN 40:2011/BTNMT, column A (Kq = 1.1; Kf = 1.0) before being discharged into 

the environment. 

The sewer line with diameter less than or equal to 300mm will use uPVC pipe 

to reduce the slope, pipe burial depth and for easy installation. The pipeline with a 

diameter greater than or equal to 400 mm, or the pipeline crossing the road will use 

reinforced concrete pipe. 

Drainage system 

Drainage system is designed separately with sewer systems. Drainage network 

is designed as self-gravity flows to reduce the buried culvert and to construct 

arrangement in drain lines of the pavement. Reinforced concrete box culvert to be used 

in the cross sections. 

(2). Wastewater Treatment Technology 

Diagram of wastewater treatment technologies   



Construction of Centralized Efluent Treatment Plan in Bao Minh Industrial Park, phase 1 – capacity of 5000 m3/day-night 

 

36 
 

From the analysis, assessment of advantages – disadvantages of the available 

waste water treatment technologies, we select the centralized wastewater treatment 

technology for Bao Minh Industrial Park as the following: 

 

Figure 1-1. CETP diagram 

 

 



Construction of Centralized Efluent Treatment Plan in Bao Minh Industrial Park, phase 1 – capacity of 5000 m3/day-night 

 

37 
 

Technology description 

Wastewater from textile facility in Bao Minh IZ flows the drainage system into 

manhole consisting of the rough screen. Slit of the rough screen with size of 5 mm is 

responsible to remove large pieces such as fibers, packaging, rags, glove, plastic…to 

avoid damaging pump or clogging the works behind. Wastewater is pumped the fine 

screen to remove small pieces such as thread, fibers,…, then flow into equalizer tank. 

Function of the equalizer tank is to equal flow, component and characteristic of 

wastewater to avoid overflow in the peak hours and help facility in stability. Aerator is 

in the equalizer tank to avoid sedimentation and anaerobic decomposition process, 

reduce heat and a part of organic in wastewater. H2SO4 is added to neutralize of 

wastewater. Then the wastewater is pumped the cooling tower to reduce heat before 

flowing next unit. 

The textile wastewater with high colour flows to the Flocculation-Flotation 

tank-Primary clarifier 1 to reduce the amount of residue, colour before flowing to next 

biological treatment cluster. PAC is be added as flocculation at the flocculation tank. 

Motor speeds 50-100 r/min in order to make good contact between chemical and 

water, distribute evenly residual cotton. Next step, polymer is be added to the flotation 

tank as flocculation aids. Motor speeds 15-20 r/min to avoid disruption of residual 

cotton. 

Next, the wastewater flows automatically the anaerobic biological tank in order 

to cut complex organic compounds to be simple compounds, to facilitate aerobic 

decomposition process followed. 

In the aerobic biological tank, activated sludge, dissolved and dissoluble 

organic substances are converted into bio-cotton – aerobic microbial that is able to 

settle under the gravity effluence. Wastewater continuously flows to biological tank in 

the same time air is mixed into the activated sludge (DO > 2 mg/l) which provides 

oxygen for microorganism to decompose organic. Under this condition, 

microorganism growth and increase in cotton sludge. The mixture of activated sludge 

and wastewater is called as disturbance that continues to flow to the clarifier tank. 

 In the clarifier tank, sludge is separated from wastewater. Sludge in 

sedimentation has content of SS = 8,000 – 10,000 mg/l, a part of this sludge will return 

the aerobic tank (about 25-75% of volume) to stabilize high density of microorganism 

to decompose quickly organic, as soon as keep stability of MLSS = 2,500-4,000 mg/l. 

Equipments in the clarifier are center pipe to distribute water, brushed sludge bars – 

motor and water collection serrated trough. Moisture of sludge is arranged of 95-98%. 

Residual sludge is pumped compressor every day.  

 The wastewater after being treated with the aerobic process, will be run through 

the flocculation – Flotation 2 to remove absolutely colour and residual cotton. 



Construction of Centralized Efluent Treatment Plan in Bao Minh Industrial Park, phase 1 – capacity of 5000 m3/day-night 

 

38 
 

 The discharged water meets the type A of national regulation  - QCVN 

40:2011/BTNMT and then is pumped into biological pond to settle it before releasing 

into the environment. 

 Biological sludge arising from clarifier is pumped into compressor. Sludge after 

decreasing moisture at the compressor is pumped through sludge dewatering. Function 

of the sludge dewatering is to dry sludge which is collected in the prescrible place. The 

water separated from sludge is run out collection tank to treat. 

(3). Chemicals used for CETP 

Chemicals used in CETP are carefully kept in storage, clarified by bracket or 
tank. After the chemicals used in the operation, containing shells, containers will be 
classified and handled as current regulations. 

Table 1-7. Chemicals used for CETP 

No Chemical 
volume  

(g/m3) 

capacity 

(m3/day) 

Average of 

day (kg) 

Average of 

year (kg) 

I 

For the flocculation 

– flotation 1     

 

1 H2SO4 30 5000 150 54,750 

2 Alum 150 5000 750 273,750 

3 Polymer  5 5000 25 9,125 

II 

For UAFB and 

Aerotank       

 

4 Ure 40 5000 200 73,000 

5 H3PO4 12 5000 60 21,900 

III 

For the flocculation 

– flotation 2     

 

6 NaOH 20 5000 100 36,500 

7 Alum  170 5000 850 310,250 

8 Polymer 5 5000 25 9,125 

IV For disinfection       

9 Chlorine  5 5000 25 9,125 

V For compressor        

10 Polymer  10 5000 50 18,250 

1.5.2.3. Characteristics of wastewater discharge  

(1). Technical characteristics of drainage system, sewer 

The drainage system is designed as self-gravity flow, using reinforced concrete 

close ditch at the road crossing section. 



Construction of Centralized Efluent Treatment Plan in Bao Minh Industrial Park, phase 1 – capacity of 5000 m3/day-night 

 

39 
 

  Sewer system: The sewer line with diameter less than or equal to 300mm will 

use uPVC pipe to reduce the slope, pipe burial depth and for easy installation. The 

pipeline with a diameter greater than or equal to 400 mm, or the pipeline crossing the 

road will use reinforced concrete pipe... Manholes with H <2m will use brick structure 

and reinforced knit cap. Manholes with H ≥ 2 m will use the bottom structure of less 

than 1.5 m or less as concrete while the upper one uses brick, reinforced knit cap. 

 

Figure 1-2. The operation diagram of drainage system and sewer 

(2). Discharge method 

Wastewater treated will be leading to the open canal system by concrete sewer 

system with gravity flowing. The pump stations are arranged at discharge outlet of C9 

and C9-5 channel. 

(3). Discharge Schedule 

The wastewater treatment plants used the automatic combination of chemical 

and biological treatment methods, so wastewater treatment system is operated 24 hours 

a day. 

(4). Discharge flow rate 

 - Maximum discharge flow rate is 4500 m3/day; 

 - Averaged discharge flow rate is 3370 m3/day. 

1.5.3. Sludge treatment technology 

Sludge treatment technology of CETP of Bao Minh Industrial Park - Phase 1: 

Excess sludge from the primary clarifier and secondary clarifier will be pumped 

periodically to the compressed sludge tank. At the compressed sludge tank, sewage 

sludge is concentrated by gravity sedimentation method, sludge is collected into the 

bottom by the system of brushers. Depending on the concentration of biomass in the 



Construction of Centralized Efluent Treatment Plan in Bao Minh Industrial Park, phase 1 – capacity of 5000 m3/day-night 

 

40 
 

sludge tank that total dissolved solids (DS) ranging from 2-3% are in the sludge 

dewatering process before being pumped into compressor, then sludge in the form of 

bread will be packaged in a container and stored in house containing dry sludge before 

in process of sanitary landfills. Excess wastewater from sludge tank and compressor 

will be circulating pump for retreating process. 

The whole of this sludge will be transferred and treated in accordance with 

provisions of the current law by Tan Thuan Phong Co., Ltd (address: Km 8, National 

Highway 5, Nam Son, An Duong, Hai Duong) in a contract with Bao Minh IZMB. 

Tan Thuan Phong Co., Ltd. commits to comply with the technical process of 

collection, transportation, storage and preservation of sludge. The sludge treatment 

process done by Tan Thuan Phong Co.,Ltd is shown as below figure: 

Sludge in the storage of CETP of Bao 
Minh IZ

To be transported to the warehousing of 
Tan Thuan Phong company

To be taken out of the warehousing for 
treatment process

To be dissolved, separated, treated by 
chemical method

Plate presses

Wastewater 

To be treated 
for reuse or 
discharged 

Bùn thải đã xử lý không còn nguy 
hại có độ ẩm từ 35% đến 45%

Landfill 

To be 
produced 
adobe 
brick

 

Figure 1-3. The sludge treatment process done by Tan Thuan Phong Co.,Ltd 



Construction of Centralized Efluent Treatment Plan in Bao Minh Industrial Park, phase 1 – capacity of 5000 m3/day-night 

 

41 
 

1.5.4. The investment and treatment cost of waste water treatment plant 

1.5.4.1. Total investment cost 

Total cost of the construction works is presented in the following table: 

Table 1-8. Total investment of Bao Minh Industrial Park wastewater treatment plant, 

phase 1 – capacity of 5000 m3/day 

No. Cost item Net cost (vnd) 

I Construction  40.757.455.857 

II Equipment  27.364.495.000 

III Other cost 2.343.894.855 

IV Provision for expenses 3.523.292.286 

 TOTAL 73.989.137.999 

(In words:  seventy-three billion, nine hundred and eighty-nine million, one hundred and 

thirty seven thousand, nine hundred and fifty-six dongs)  

1.5.4.2. Operating cost of the CETP 

From data caculated by  depreciation, repair, labor, sludge colection, chemicals, 

monitoring cost , power operation cost, other costs, interest rate, the treatment cost for 

each m3 of treated wastewater will be 14,238 vnd/m3. 

1.5.5. The progress of project activites 

The progress of project activites including construction time estimated is 12 

months (360 days), including: 

- To survey and design techniques: 02 months; 

- To construct; import, and manufacture equipment: 06 months; 

-  To transport, instal equipment: 03 months; 

- To run pilot, tranning, and technological transfer: 01 months. 

1.5.6. The demand of human resource 

Labor for operation of CETP  is 12 people, including: 

- Environmental staff: 03 people; 

- Operational staff: 06 people; 

- Security Guad: 03 people. 



Construction of Centralized Efluent Treatment Plan in Bao Minh Industrial Park, phase 1 – capacity of 5000 m3/day-night 